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Pos. Serial No. Code Description Quantity

1 1110029 BALL BEARING 624 ZZ 1
2 1180003 WASHER D.8.4X16X1.6 7
3 1185003 HEX. NUT M.8 7
4 1383003 WASHER AET D.6.4 8
5 4345825 TABLE LEVER ASS'Y 1
6 1675034 HEX. SOCKET HD. CAP SCREW M.8X20 2
7 1675088 HEX. SOCKET FLAT HD SCREW M.8X25 1
8 1680026 WASHER D.4.3X9X0.8 10
9 1680041 WASHER D.8.2X20X2.5 1
10 1688105 ROLL PIN D.4X12 1
11 1780075 WASHER D.6.2X11X0.5 4
12 2080002 WASHER D.6.4X12.2X0.8 2
13 2085002 HEX. NUT M.6 2
14 2280004 WASHER D.5.2X11.1X0.7 3
15 2375001 HEX. SOCKET HD. CAP SCREW M.8X15 2
16 2568292 BUSHING M.16X1.5 2
17 2568293 COUNTERNUT M.16X1.5 2
18 2575120 HEX. SOCKET SET SCREW M.5X6 1
19 2599224 LEVELLING SHOE D.38 4
20 2599225 BASE 4
21 3178017 SCREW M.5X25 PH. 1
22 3302231 PIVOT 2
23 3580010 WASHER D.3.2X7X0.5 2
24 3581004 TOOTHED WASHER D.3.2 2
25 3804055 PROTECTOR 2
26 3833085 WASHER D.8X25X3 2
27 4345825 TABLE LEVER ASS'Y 1
28 4380012 WASHER D.6.4X12X1.6 4
29 4383008 WASHER AET D.8.4 11
30 4468075 PEDAL SOCKET 1
31 4475051 HEX. SOCKET SET SCREW M.5X8 3
32 4626129 SPRING 1
33 5075132 HEX. SOCKET SET SCREW M.5X40 1
34 6088124 RING D.6 1
35 4345825 TABLE LEVER ASS'Y 1
36 6685032 NUT M.5 7
37 7002515 BASE 1
38 7002516 ANTISLIDING 1
39 7070022 PAN HD. TAPPING SCREW 6X1/2 PH.BZ. 2
40 7080013 WASHER D.15.2X25X0.1 2
41 7081003 TOOTHED WASHER D.5.1 5
42 7099576 HANDLE 1
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43 7226067 SPRING 1
44 7288052 O-RING D.6 1
45 6675076 HEX. SOCKET SET SCREW M.5X25 1
46 9280063 WASHER D.5.1X13X1.5 4
47 8502679 DUST COLLECTION NOZZLE 1
48 8502680 DUST COLLECTION ADAPTOR 1
49 8502753 GUIDE 1
50 8504273 STOPPER 1
51 8504285 SLEEVE 1
52 8504286 NON-SLIP 1
53 8506466 GUIDE SUPPORT 2
54 8506582 STOPPER 1
55 8506583 STOPPER 1
56 8506584 STOPPER SUPPORT 1
57 8506585 PRESSER CYLINDER SUPPORT 1
58 8506591 SUPPORT 1
59 8506620 STOPPER SHAFT SUPPORT 1
60 8521526 SPINDLE 1
61 8521527 SPINDLE 1
62 8521528 SHAFT 1
63 8521561 BUSHING 1
64 8521566 BUSHING 1
65 8521568 FORK 1
66 8521569 PISTON 1
67 8521570 NUT 1
68 8521571 NUT 1
69 7085008 HEX. NUT M.5 1
70 8521576 SHAFT 1
71 8521577 SHAFT 1
72 8521578 STOPPER 1
73 8522548 SHAFT 1
74 8522567 GUIDE 2
75 8522578 RING 2
76 8523758 INDEX 1
77 8523759 COVER 1
78 8523770 UPPER PART 1
79 8523771 ELECTRICAL BOX 1
80 8523774 RULE 1
81 8523816 DOOR 1
82 8523817 REAR COVER 1
83 8523818 SIDE COVER 1
84 8523837 SUPPORT 1
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85 8523843 FENCE 1
86 8523863 SUPPORT 1
87 8525136 KNOB 1
88 8525146 KNOB 3
89 8538009 MICROVALVE 1
90 8538039 MICROVALVE 1
91 8538052 FOOT PEDAL 1
92 8538053 FILTER SUPPORT 1
93 8546270 MOTOR COVER ASS'Y 1
94 8546272 BASE ASS'Y 1
95 8546273 COVER ASS'Y 1
96 8546285 PNEUMATIC ASS'Y 1
97 8546286 PRESSER CYLINDER 1
98 8546357 TERMINAL 1
99 8546358 TANK 1
100 8546370 PROTECTION ASS'Y 1
101 8546373 FILTER ASS'Y 1
102 8546375 TABLE ASS'Y 1
103 8546376 PROTECTION ASS'Y 1
104 8546401 PRESSURE REGULATOR 1
105 8568362 BUSHING M.20X1.5 4
106 8568363 COUNTER-NUT M.20X1.5 4
107 8568378 THERMAL RELAIS 1.8-2.6 A 1
108 8568494 CONTACTOR 1
109 8568495 GUIDE 1
110 8568506 WHITE PILOT LIGHT 1
111 8568507 MAIN SWITCH 1
112 8569078 CAPACITOR 1
113 8575143 ALLEN SCREW M.3X25 2
114 8575157 SCREW M6X10 DIN 7380 8
115 8578023 SCREW M.6X12 TORX 4
116 8578024 SCREW M.5X10 TORX 30
117 8578026 SCREW M.6X16 TORX 4
118 8578027 SCREW M.6X20 TORX 12
119 8578029 SCREW M5X20 TORX 6
120 8578030 SCREW M4X8 TORX 6
121 8585059 NUT M17X1 1
122 8585061 NUT M12X100 1
123 8585063 NUT M15X100 1
124 8589069 RIVET D.3.9X18 8
125 8599580 HINGE 2
126 8599586 DIGITAL METER "H" SPINDLE 1
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127 8599624 HINGE 2
128 8599637 COVER 1
129 9075002 HEX. SOCKET HD. CAP SCREW M.8X30 4
130 9075003 HEX. SOCKET HD. CAP SCREW M.8X35 5
131 9075022 HEX. SOCKET SET SCREW M.8X8 4
132 9088006 SPRING PIN D.3X16 1
133 4345825 TABLE LEVER ASS'Y 1
134 9504245 JOINT LR 7X1.5 2
135 9574001 CUP SQUARE NECK BOLT M.5X15 8
136 9575128 SCREW M.8X15 4
137 8375075 HEX. SCREW M.8X45 2
138 4385013 NUT M.5 2
139 8546803 1
140 8578024 SCREW M.5X10 TORX 1


